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1. Tén miu : CHONG THAM XI MANG POLYMER — NAGASEAL CEM 101

Name of sample
2. Mo tamidu ;- MAu thir nghiém do khach hang 14y mau, tén mau va thong tin mau do khach hang
Description cung cép. / Testing sample was sampled by customer, sample name and sample
information were supplied by customer
1 kg long mau trdng/ White liquid (A) + 2,5 kg dang bt mau xam/ Grey powder (B)
3.86 lwong mdu  : 01
Quantity

4, Ngay nhin mau : 18/12/2019
Date of receiving

5. Noi giri mau : Cf)NG TY TNHH SAN XUAT THUONG MAI NAGA VIET NAM
Customer S0 80/12¢ dwirng TXS52, P. Thanh Xuéan, Q.12, TP, Ho Chi Minh

6. Thoi gian thir nghiém: 09/01/2020 — 18/02/2020
Testing duration

7. Diéu kién thir nghiém/ Test condition:
- Gia cong trén nén bé tdng/ Coating on concrete substrate
o Ty 18 tron/ Ratio of mixing: A : B=1:2,5 (theo khdi lugng/ by weight)
e Liéu lugng quét: Quét 2 16p; 1,0 kg/mzl 16p
Dosage of coating: Coating with two layers; 1,0 kg/m*/ layer
8. K&t qua thir nghiém/ Test result : Xem trang/ See page 02/02
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e

Trin Ngoc SAm

. Céc két qua thir nghiém ghi trong plueu m} chi ¢6 gid trj ddi vai mau do khich hing giri dén. / Test results are valid for the namely submitted sample(s) only.
2. Khéng durge trich sao mgt phin phi€u két qua thir nghiém niy néu khéng ¢é sy dong ¥ bing vin ban ciia Trung tim Ky thudt 3.
This Test Report shall not be reproduced, except in full, without the written permission by Quatest 3.
3. N/A: khéng ép dung. / Not applicable.
4. Tén mau, tén khach hang duge ghi theo yéu cu ciia noi giri mau. / Name of sample(s) and customer are written as customer's requiest.
5. B khéng dam bao do md rong ude lugng duge tinh vai k =2, mire tin ciy 95 %. Khach hing cé thé lién hé theo dja chi dudi dé biét thém théng tin.
Estimated expanded uncertainty of measurement with k = 2, at 95 % confidence level, Please contact Quatest 3 at the below address for further information

Head Office: 49 Pasteur, Dist. |, HCMC, Vietnam Tel: (84-28) 38294274 Fax: (84-28) 38293012 Website: www.quatestd.com.vn
Testing: No. 7, road No, 1, Bien Hoa 1 1Z, Dong Nai, Vietnam Tel: (84-251) 383 6212 Fax: (84-251) 383 6298 E-mail: tn-cskh@quatest3.com.vn
C5 lot, K1 road, Cat Lai I1Z, Dist. 2, HCMC, Vietnam Tel: (84-28) 3742 3160 Fax: (84-28) 3742 3174 E-mail: tn-cskh@quatestd.com.vn

Lin sira dbi: 0 BHI12 (07/2018) MO03/1 - TTTNO9
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8. Két qua thir nghiémy/ Test result : AT i UUHG -
Tén chi tiéu Phuong phép N GHATmﬁl nghiém
Characteristics Test method F"/of AT DoV result
8.1. Cuong d6 bam dinh (trén nén bé tong), MPa | ASTM D 7234 - 12 0,89
Adhesive strength (on concrete subsirate)
o Vi tri phd huy/ Failure pattern A/B
8.2. P9 bén kéo dut V) MPa | ASTM D 41216 2,0
Tensile strength
8.3. P9 gin dai khi dut % | ASTM D 41216 28,5
Elongation at break
8.4, Kha ning tao céu vét niit & didu kién thudong @ mm BS EN 0,74
Crack bridging ability under standard condition 14891 : 2017
8.5. Cudng d6 chiu xé, KN/m | ASTM D 624 - 00 7.4
Tear strength (2012)
Ghi chl/ Notes:

() Chidu day mau thir khoang 0,9 mm/ Thickness of the test specimens is about 0,9 mm
M3u duge gia cong va thir nghiém vao ngay 09/01/2020 & 10/02/2020 v6i sy ching kién ctia khach
hang va céc bén lién quan/ The samples were prepared and testing on 09/01/2020 & 10/02/2020 with
the witness of the customer and related parties
@ Ngay gia cong/ Date of preparing: 09/01/2020 Ngay bét dau thit/ Start date of testing: 10/02/2020
A/B: Pha huy xay ra gitta l6p vt liéu nén va lép phi
Adhesive failure between the substrate and the cover layer )’é
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